
National Mission for Clean Ganga (NMCG)
Ministry of Jal Shakti,

River Development & Ganga Rejuvenation
Government of India

Development and Rehabilitation of Sewage
Treatment Plants and Associated Infrastructure

Under Hybrid Annuity Based PPP Mode at
Prayagraj, Uttar Pradesh

(LOA File Number: 50123/447/121, dated 10/11/2018)

Monthly Progress Report
of

Project Engineer
October 2023

Executing Agency Funding Agency Project Engineer Concessionaire

GPCU, Uttar Pradesh Jal
Nigam, Prayagraj, Uttar

Pradesh
211008

National Mission for Clean
Ganga, Ministry of Water

Resources, New Delhi
110002

AECOM India Pvt. Ltd.,
19/F, Bldg. 5-C, DLF Cyber

City, DLF Phase-III, Gurgaon,
Haryana-122002

Prayagraj Water Pvt. Ltd.,
[...]
d) Site Diary as per Clause no. 1.7.2 of Part-G in Schedule – 10 of Concession Agreement.
e) Quarterly report as per Part-G in Schedule-10 of CA.
f) Monthly Environmental Monitoring Report as per Part-G in Schedule-10 of CA.
g) Procedure for recording & disposal of complaints.



Page 14 of 14

h) Safety & Health Records. Incident reports must also be submitted along with action plan.
i) Periodic reports from all facilities must be uploaded on Central Pollution Control Board’s Website.
j) Scheduled Maintenance Program specifying the impact of Scheduled Maintenance Periods on the

Availability of each facility.

2.3 Recommendation’s

 Some of the issues mentioned above are pending since long time and hence must be rectified at the earliest for
enhancing the efficiency of the STP.

 Concessionaire must ensure satisfactory working of Online monitoring system & transmit the data as per
requirement.

 All the maintenance jobs required for the observations made above must be done as soon as possible to increase
the efficiency of plant.

 Permits must be used for all kind of maintenance jobs whether it is Preventive or Corrective. Concessionaire to
please ensure the same.

 All the records must be provided as per the observations made above.
 All logbooks must be filled timely and accurately.
 Testing of samples must be done from outlet of UASBs also for checking the efficiency of UASBs.
 Concessionaire to please ensure that all the testing must be done as per the clause no. 1.7.9 of Part-G in

Concession Agreement.
 All the old material obtained due to rehabilitation works in various units must be stacked properly at the identified

part of the site and proper record must be maintained.
 It is recommended to follow proper safety measures during O&M, and it must be ensured that workers must

wear proper PPEs while doing work at Site.
 More awareness trainings for workers must be given for encouraging them to use PPEs.



Page 0 of 22

ANNEXURE-III

KPI REPORTS OF PACKAGE -III, ACTION TAKEN
REPORT AND RECOMMENDATION



Page 1 of 22

Table of Contents

1. NUMAYADAHI STP AND ASSOCIATE INFRASTRUCTURE ........................................................ 2

1.1 KPI Report ............................................................................................................................................................ 2

1.2 Action taken report .......................................................................................................................................... 4

1.3 Recommendation’s .......................................................................................................................................... 5

2. SALORI STP AND ASSOCIATE INFRASTRUCTURE ................................................................................. 8

2.1 KPI Report ............................................................................................................................................................ 8

2.2 Action taken report ....................................................................................................................................... 10

2.3        Recommendation’s ....................................................................................................................................... 10

3. KODRA STP AND ASSOCIATE INFRASTRUCTURE............................................................................... 13

3.1 KPI Report ......................................................................................................................................................... 13

3.2 Action taken report ....................................................................................................................................... 15

3.3 Recommendation’s ....................................................................................................................................... 17

4. PONGHAT STP AND ASSOCIATE INFRASTRUCTURE ........................................................................ 18

4.1 KPI Report ......................................................................................................................................................... 18

4.2 Inspection Report .......................................................................................................................................... 20

4.3 Recommendation’s ....................................................................................................................................... 20



Page 2 of 22

1. NUMAYADAHI STP AND ASSOCIATE INFRASTRUCTURE

1.1 KPI Report

Source:  Online analyzer,
*  BOD in mg/l, COD in mg/l and TSS in mg/l
Note:
1. Rectification of problem for variation in data is going on as fine tuning of multi parameter analyzer from OEM is in progress.
2. FRC sensor calibration is pending.



Page 3 of 22

Source:  Logbook of Laboratory at Sewage Treatment Plant



Page 4 of 22

1.2  Action taken report
Month of Site Inspection October 2023

Site Inspectors 1. Mr. Surendra Singh Parmar, PM-I, UPJN(R).
2. Mr. Syed Mohd Shabaz, EE-E&M, UPJN(R).
3. Mr. Abhishek Shrivastava, AE, UPJN(R).
4. Mr. Karunakar Singh AE, UPJN(R).
5. Mr. Rahul Paswan, JE, UPJN(R).
6. Mr. Jitender, JE, UPJN(R).
7. Mr. Gaurav Gupta, AECOM.
8. Mr. Sudhir Kumar Tomar, AECOM.
9. Mr. Rahul Kumar Azaad, PWPL.
10. Mr. Vijay, PWPL.
11. Mr. Jitender, PWPL

Place(s) of Inspection  50 MLD STP at Numayadahi, Prayagraj
 50 MLD MPS at Ghagharnalla, Prayagraj
 15 MLD SPS at Sasur Kadheri, Prayagraj
 16.5 MLD SPS at Lukarganj, Prayagraj

Visit was done on 25th September 2023, 4th October 2023, 10th October 2023, 19th October 2023 and following
observations were made after action taken by Concessionaire on inspection report provided by Project Engineer
through inspection report of September-23:

 Status of Availability:

S. No. Facility Name Actual Flow Pumped /Received at Facility (MLD)

1 Numayadahi STP 60.25 to 66.20
 2 Ghagharnalla MPS 60.91 to 66.95
3 Sasur Kadheri SPS 32.16 to 36.35
4 Lukerganj SPS 4.63 to 8.35

Note: 1) Source for above data is Site record for flow of STP/MPS/SPS.

 Status of KPIs:

S. No. Parameter Name Design Value Parameter Value
1 BOD – Effluent < 20 mg/l 14 to 18 mg/l
2 TSS – Effluent < 30 mg/l 22 to 25 mg/l
3 pH – Effluent 6.5 – 9.0 7.20 to 7.82

4 Fecal coliform – Effluent <= 1000 MPN/100 ml 400 to 700 MPN/100 ml

5 Consistency – Sludge > 20 % 22.85 to 24.97 %

6 Fecal Coliform – Sludge   < 20,00,000 MPN/gTS 1100000 to 1700000 MPN/gTS

Note: 1) Source for above data is Site record for Laboratory of STP.

 Status of Energy Consumption:

S. No. Facility Name Actual Energy Consumption
(KWH/MLD)

1 Numayadahi STP 69.86 to 71.76
2 Numayadahi Associated Infrastructure 97.16 to 103.13

Note: 1) Source for above data is Site record for Power Consumption of STP.



Page 5 of 22

 Status of various units & records at site after action taken by Concessionaire on September-23 month
recommendation given by Project Engineer.

1. Latest SCADA reports regarding KPIs for all STPs were checked to evaluate the performance of
multiparameter analyzer at outlet and it was found that the said SCADA reports are almost stabilized apart
from some minor variations.

2. Latest SCADA reports regarding KPIs for all STPs were checked to evaluate the performance of
multiparameter analyzer at inlet and it was found that the said SCADA reports are almost stabilized apart
from some minor variations.

3. Data transfer from online analyzer at the outlet of STP to CPCB servers is in progress. By studying the graph
available at the online portal, it was found that sudden spikes/drops can be seen in the graphs available at
the online portal which is fundamentally not correct. These types of incidents have been observed in past
also. Concessionaire is required to rectify these problems.

4. Communication of data from PLC system of Ghagharnalla MPS, Sasur Kadheri SPS and Lukarganj SPS is coming
to SCADA system of STP. Furthermore, there is problem in receiving signals at PLC/SCADA control system from
some equipment/instruments and it is also not possible to control some of the equipment (mainly mechanical
screens) from PLC/SCADA control system. Also, mechanical screens have provisions in PLC system for being
remotely operated and differential level sensors were also installed for the same. Therefore, the system is
available, but it is not working due to lack of wiring, etc., hence provision must be made for operating
mechanical screens through SCADA which in turn can be operated manually or remotely as per requirement.

5. Flowmeter at inlet of STP is working. Calibration of flowmeter is completed but it is not giving accurate values
as compared to outlet flowmeter of Ghaharnalla MPS. Concessionaire is required to resolve the problem.

6. Flowmeter at outlet of STP is working. Calibration of flowmeter is completed but it is not giving accurate values
as compared to inlet flowmeter as there is variation between inlet and outlet flow which is more than water
loss shown for the STP. Concessionaire is required to resolve the problem.

7. Both grit removal units are in operation. Replacement of screw conveyer for one grit removal unit is
completed.

8. Both Mechanical Screens are working. Currently screens are running in auto mode through timer however
differential level sensors are not working. Repairing of electrical panel for screens is required.

9. All Biotowers were in operation. Arms of biotower mechanism for all biotowers are completely rusted and
must be replaced at the earliest as they can broke at any time and treatment in biotowers will be completely
stopped. Replacement of net is also required for all biotowers.

10. Though overhauling of mechanical screens is completed in rehabilitation period but still considerable amount
of plastic waste is reaching the biotowers hence the gap must be checked around mechanical screens or
otherwise this plastic waste can choke up the media which will ultimately lower the efficiency of Biotowers.

11. All Aeration tanks are working.
12. All aeration blowers are in working condition & two blowers were found running.
13. DO analyzer at the outlet of all aeration tanks are not working, please check & rectify the problem.
14. Pressure transmitter & temperature transmitter are not installed yet on header line of Aeration blowers.
15. Two Centrifuges are working, and one is under maintenance. All, sludge Feed pumps and Poly dosing pumps

are working.
16. Housekeeping near dewatering area is very shabby and must be improved.
17. Drainage system must be provided near the sludge collection area of dewatering system for avoiding sludge

accumulation.
18. All Sludge Recirculation Pumps are in working condition. Cleaning of sludge in valve chamber is required to

avoid generation of mosquitos and in turn disease caused by them.
19. Both Secondary clarifiers were found in operation. It is suggested to plan for cleaning of both clarifiers before

start of Magh Mela – 2023.
20. Thickener was found in operation.
21. Both booster pumps & both chlorinators are in working condition. Residual chlorine was checked & found to

be around 0.2 – 0.3 mg/l.
22. Leak detection and leak absorption system are working. It must be ensured that the system must remain in auto

mode all the time.
23. Installation of new chlorine analyzer at outlet is completed. It is under observation.
24. Storge of Empty and filled chlorine tonner are not done properly as per safety norms. Concessionaires is

required to do the needful for the same.
25. Since the chlorine tonner storage in Numayadahi STP goes beyond 4 tonners at one time hence



Page 6 of 22

concessionaires is required to obtain license regarding chlorine storage as per gas cylinder Rules (2016).
26. Both DGs are working.
27. Minor Seepages from Biotowers & some other units can be seen, and this must be rectified.
28. As per Clause no. 1.6 & 1.7.1 of Concession Agreement, Computer Maintenance Management System (CMMS)

must be implemented at all Sites. CMMS system is installed but it is required to do modifications as discussed
for making it useful regarding daily maintenance works performed at site. Concessionaire to please do the
needful.

29. Make a proper store for storage for flammable and hazardous materials including spare parts.
30. Painting of units in the STP is completed from outside. It is suggested to start the painting work for all units

from inside also.
31. Housekeeping and cleaning must be improved for all units.
32. All CCTV cameras installed at site are not working except two for the outlet and DG room of STP.
33. It is found that testing of earthing pits is not done regularly for complete site. Concessionaire is required to

perform testing of earthing pits internally at least once in a quarter and externally at least once in a year.
This activity must be done on priority basis considering the mishappening of STP in Uttarakhand.

34. For Ghagharnalla MPS, following issues are required to be resolved:

a) Currently, it was observed that overflow occurs sometimes during peak hours due to deposition of
sludge in the catchment area of nalla even after running MPS at full capacity. Hence, UPJN is requested
to please look into the matter and do the needful.

b) Repairing of wall of pump house towards sump is required so that no sewage can go inside the pump
house in any situation.

c) Currently, HNC pumps (4 new + 1 old) are in working condition. One pump is under maintenance.
d) Currently, there was minor leakage of sewage from the retaining wall at the tapping point of MPS, this

must be rectified as raw sewage is going directly into the river.
e) Both Mechanical screens are working.
f) Both DG sets are working.
g) During the shutdown taken in the month of May-21, NRV was taken out from the main header line for

maintenance purpose, but it is not reinstalled till date. Concessionaire to please do the needful so that
effect of back hammering on the pumps can be reduced.

h) Painting of units in the MPS is completed from outside. It is suggested to start the painting work for all
units from inside also.

35. For Sasur Kadheri SPS, following issues are required to be resolved:

a) Currently, it was found that raw sewage keeps overflowing from the retaining wall even when the
pumping from this SPS is around 30-35 MLD which is around 200-230% of the total capacity of SPS i.e.,
15 MLD. Due to the amount of overloading on the SPS, overflow of the sewage from retaining wall cannot
be stopped. Hence, UPJN is requested to please look into the matter and do the needful.

b) Currently all submersible pumps in the SPS are OK for operation.
c) Both Mechanical screens are working.
d) Both DG sets are OK for operation.
e) Painting of units in the SPS is completed from outside. It is suggested to start the painting work for all

units from inside also.

36. At Lukerganj SPS,

a) All 6 pumps are OK for operation. It is suggested to complete repairing of old pumps also so that they
can be used during emergency situation.

b) One mechanical screen is working, and one is in maintenance.
c) Both DG sets are working.
d) Painting of units in the SPS is completed from outside. It is suggested to start the painting work for all

units from inside also.

37. Since COD is announced on 01.11.2020 for all Package – III facilities hence Concessionaire is required to
implement following documents as per Clause no. 9 & Part-G in Schedule – 10 of Concession Agreement at
the earliest:



Page 7 of 22

a) Portable samplers must be provided to collect composite samples for monitoring from inlet and outlet of
STP as per clause no. 1.3.1 in Part-E of Schedule-10 of CA. Also, all the instruments as mentioned in Table-
3 given in clause no. 1.3.1 in Part-E of Schedule-10 of CA must be maintained in the laboratory.

b) Calibration certificates of all the instruments must be submitted as per clause no. 9.8(a)(viii) of Concession
Agreement.

c) Testing of TN, NH4-N, TP for composite samples each day as per Part-G in Schedule-10 of CA.